
























































































































































































































































































-HydrogreroH�rl�ftg�hSffgd�uBasin
hB,dBcgifr�mBeegHn�VBeslrdisB

-Ite�mTyt mpthsh ityRroduIsrc�nt(tuIRrcsul)�It;I

xdIprRh AdRIscC�,trRGtC�g192 

0dP(shptR mpt�bcsUtRhsIT�rv�xRsfrcza

isGpIh AryTRsGpI�.�sh�pt(o�PT�Ipt�zdIprRa�©sGsIz(�zuuthh�Ir�Ipsh�ezItRsz(
sh�ezot�yrhhsP(t�PT�Ipt�bcsUtRhsIT�DsPRzRsthC�bcsUtRhsIT�rv�xRsfrcza
LdRIptR�IRzcheshhsrcC�RtyRroduIsrc�rR�yRthtcIzIsrc�nhdup�zh
ydP(su�oshy(zT�rR�ytRvrRezcutl�rv�yRrItuIto�sIteh�sh�yRrpsPsIto
[...]
50 Telephone interview on August 25, 2016 with Philip Dutton, engineer for Fresno County.
51 California State Water Resources Control Board website,
http://www.waterboards.ca.gov/drinking_water/certlic/device/watertreatmentdevices.shtml
52 KFSN-TV, ABC-30 in Fresno, report “Kettleman City Residents Get Answers to Questions about
Construction of Water Treatment Plant,” August 31, 2016. Link: http://abc30.com/society/kettleman-city-
residents-get-answers-to-questions-about-construction-of-water-treatment-plant/1493726/
53 Ibid.



27

54 Telephone interview on August 26, 2016, with Cheryl Sandoval, Supervising Environmental Health
Specialist and Manager of Monterey County’s drinking water program.
55 Corral de Tierra Water Company 2013 Consumer Confidence Report, dated July 11, 2014.
56 Ibid.
57 Telephone interview on August 26, 2016, with Randy Hardenbrook, Director of the Quail Valley Water
District.
58 Ibid.
59 Telephone interview on August 25, 2016, with Robert Johnson, President of the Shaver Lake Point 2
Mutual Water Company.
60 Ibid.
61 Numbers from California State Water Control Resources Board online database, “Drinking Water Watch,”
https://sdwis.waterboards.ca.gov/PDWW/ Records accessed July 28, 2016.
62 Telephone interview with Connie R. Clendenan, CEO of the Valley Teen Ranch nonprofit organization, on
August 1, 2016.
63 Numbers from California State Water Control Resources Board online database, “Drinking Water Watch,”
https://sdwis.waterboards.ca.gov/PDWW/ Records accessed July 28, 2016
64 Email from Whitney Meyer, Principal of the Washington School in Salinas, California, on August 1, 2016.
65 Email from Robert Shemwell, Assistant Superintendent of Business Services of the Yuba City Unified
School District, containing quote from Tom Butcher,Director of Maintenance and Facilities, on August 12,
2016.
66 Email on August 24, 2016, from Liliana Stransky of the Kings County Department of Public Health.
67 Email from Superintendent Charlotte Hines of the Island Union School in Lemoore, California, August 4,
2016.
68 Email from Kenneth Drylie, Public Affairs Specialist at Fort Irwin, containing quotes from Muhammad A.
Bari, Director Public Works at the forst, on August 11, 2016.
69 Email from Kylie Barnett, Director Public Relations at Delicato Family Vineyards, August 10, 2016.



1

1000 Vermont Avenue, NW
Suite 1100
Washington, DC 20005
202-296-8800

www.environmentalintegrity.org



UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
REGION IX

75 Hawthorne Street
San Francisco, CA 94105-3901

May 28, 2004

Mike Paulucci
Treatment Plants Chemist
City of Yuba City
302 Burns Drive
Yuba City, California 95991

Re: 2004 Pretreatment Evaluation

Dear Mr. Paulucci:

Enclosed is the April 30, 2004 report for our pretreatment evaluation of Yuba City. We
ask that the City provide short written responses to each of the findings in Sections 2.0 to 8.0 of
this inspection report by July 30, 2003. We expect to follow this inspection report with an
Administrative Order that establishes a 12-month schedule for upgrading the pretreatment
program, starting with the budget cycle on July 1.

The new NPDES permit incorporates a number of permit limits for pollutants that were
unregulated in the past. There are now many pollutants of concern for which the City must
develop and implement a source control program. One noteworthy finding of this inspection is
that for most of the new pollutants of concern, the effluent levels for Yuba City exceed those for
sewer districts representative of the industrialized Central Valley. Yuba City=s levels are partly
explained by the ground water supply (arsenic, barium), water delivery system (copper), and the
fact that the other districts perform advanced treatment, either nutrient removal or tertiary
filtration, and thus have higher removal rates (chromium, manganese, iron, silver). Nevertheless,
for a number of metals, non-domestic contributions appear to be the primary or at least a
significant source in the Yuba City effluent (aluminum, arsenic, copper, iron, manganese,
mercury, molybdenum, selenium, and zinc).

Otherwise, the most significant findings involve the unrepresentative self-monitoring by
the industrial users over their reporting periods, the under-developed industrial user inventory,
the incorrectly permitted significant industrial users, the lack of an updated sewer use ordinance
as approved in 1995, and outdated local limits. Some of these issues were advanced in the EPA
inspection reports and follow-up Administrative Orders to three significant industrial users in
Yuba City. It is expected that their efforts to meet the requirements of their Administrative
Orders will partly address the issues in this report.

Much of the City=s past efforts to regulate non-domestic contributions to the sewers will
not have to be reconsidered or redone. In particular, the work done by the City to identify
pollutant sources can be built upon, and the annual reports are informative. But the City will
have to provide resources to do a number of required functions to address the deficiencies found
in this inspection. Local limits will have to be redetermined. The ordinance will have to be



updated and adopted. Permits will have to be reissued to most significant industrial users. Self-
monitoring requirements will have to be re-evaluated. Fact sheets will have to be prepared. All
of these requirements are outlined in the enclosed inspection report.

Thank you for your cooperation during and after this inspection. Please do not hesitate to
call (415) 972-3504 or e-mail arthur.greg@epa.gov.

Sincerely,

Greg V. Arthur
Clean Water Act Compliance Office

cc: Melissa Hall, RWQCB



U.S. ENVIRONMENTAL PROTECTION AGENCY

REGION 9

CLEAN WATER ACT COMPLIANCE OFFICE

PRETREATMENT PERFORMANCE EVALUATION INSPECTION REPORT

NPDES Permittee: City of Yuba City
302 Burns Drive, Yuba City, California 95991
Wastewater Treatment Plant (NPDES CA0079260)
WDRs Orders R5-2003-0085

Dates of Inspection: August 5, August 20-21, August 27, 2003

Data Review: Influent and Effluent Conventional: 2003 – 2004
Influent and Effluent Toxics: 2000 – 2004
Sludge toxics: 2000 – 2004

Inspection Participants:

US EPA: Greg V. Arthur, CWA Compliance Office, (415) 972-3504
Meg Masquelier, CWA Compliance Office, (415) 972-3536

RWQCB: No Representative

Yuba City: Mike Paulucci, Chemist, (530) 822-7695
Al Butterfield, Chief Plant Operator

Industrial Users: Sunsweet Growers, Jerry Ramsey, Engr Mgr, (530) 751-5278
Greenleaf Unit 2, Diane Tullos, Compliance Mgr, (530) 821-2074
Custom Chrome, Gene Hutchinson, Owner, (530) 673-2360

Report Prepared By: Greg V. Arthur, Environmental Engineer
April 30, 2004



Yuba City – Pretreatment Performance Evaluation
Page 2 of 37

Section 1

Introduction and Background

1.0 Scope and Purpose

In April 2004, EPA completed a performance evaluation of the regulatory control of non-
domestic wastewaters discharged into the City of Yuba City wastewater treatment plant
(“WWTP”). This performance evaluation was one of a series of reviews of small publicly-
owned treatment works that accept non-domestic contributions, many of which are not large
enough to be mandated to operate EPA-approved pretreatment programs. Yuba City is large
enough and has operated an EPA-approved pretreatment program since 1982.

The scope of this performance evaluation comprised:

• Sampling inspection of the Yuba City wastewater treatment plant on August 27, 2003;
• Review of the 2003-2004 Yuba City self-monitoring reports;
• Review of the 2000-2004 influent and effluent sampling records for toxic pollutants;
• Inspections of three significant industrial users including the sampling of two of them;
• Review of the 2000-2003 sampling records for the significant industrial users inspected;
• Interviews with City representatives on August 5, August 20-21, and August 27, 2003;
• Review of the industrial responses to their inspection reports and enforcement actions.

The purpose of this evaluation was to determine if non-domestic discharges into the Yuba
City sewer system are properly controlled. The evaluation findings were measured against
two fundamental performance objectives. The first is the prevention of sewage treatment
works pass-through, interference and sludge contamination as shown by compliance with the
Federal sludge limits, the discharge permit limits, and any expected future Clean Water Act
requirements. The second is the consistent compliance by the industrial users with their own
Clean Water Act requirements, in particular with the Federal best-available-technology
standards that apply to certain industrial categories, and any national prohibitions and local
limits for pollutants associated with treatment works non-compliance.

This report covers the performance of the pretreatment program as it currently exists in Yuba
City. Some pertinent findings from the industrial user inspections are also incorporated. The
significant industrial users received individual reports and enforcement actions. Arthur
collected samples on August 20, 21, and 27, 2003 for delivery to the EPA Richmond Lab.

1.1 Yuba City Wastewater Treatment Plant

The Yuba City WWTP is a pure-oxygen activated sludge plant that discharges either by
diffuser to the Feather River in the winter wet-season or to 120 acres of percolation ponds



Yuba City – Pretreatment Performance Evaluation
Page 3 of 37

Section 1 – Introduction and Background

located alongside the river in the summer dry-season. The wastewater treatment plant
provides high-rate treatment of higher-than-typical-strength wastewaters. It has a dry-
weather design capacity of 7.0 million gallons per day (“mgd”) and a wet-weather design
capacity of 11.0 mgd. The average and calculated peak flows were 6.60 and 8.05 mgd in
2003. See Figure 1.

• Primary and Secondary Treatment - The headworks, which provide grinding and aerated
grit removal, is followed by primary sedimentation. Ammonia and phosphates are added,
usually in the summer, in order to precondition the high-strength and nutrient-poor
contributions from Sunsweet Growers. Primary effluent is then aerobically biodegraded
in three treatment trains each with four compressed-gas pure-oxygen aeration cells
followed by three secondary clarifiers. Activated sludge returns without re-aeration in
order to strip carbon dioxide, and does so at rates to support a mean cell residence time of
around 3 days. Real-time metering for dissolved oxygen, solids, and redox potential are
used to better ensure the treatment plant can respond to the contributions from Sunsweet.

• Advanced Treatment - There is no capability to provide nitrification or denitrification.
There is also no tertiary polishing of secondary effluent and, as a result, no capability to
reuse treated wastewater off-site.

• Solids Handling - Waste secondary activated sludge and primary sludge are digested in
two anaerobic digestors each with detention times of 25 days and operated in series.
Digested sludge dosed with anionic polymer is dewatered through belt pressing, with the
cake further dewatered in on-site sludge drying beds for off-site disposal as landfill cover.
Grit is hauled off-site to a landfill. The waste activated sludge is first thickened in two

polymer-aided dissolved air flotation units. Belt press filtrate returns to the lateral
leading into the headworks. Dissolved air flotation subnatant returns to the aeration cells.

• WWTP Sampling - The influent sampling point, located upstream of the headworks is
designated as IWD-YC1 for the purposes of this report. All return flows except the belt
press filtrate rejoin treatment downstream of influent sampling. The effluent compliance
sample point, sited immediately after final dechlorination, is designated as IWD-YC2.
The accumulation of filter cake for hauling off-site is designated as the sludge sampling
point, IWD-YC3. The receiving water sampling point downstream of the Yuba City
outfall is designated in the permit as R-1.

• Water Supply - For most of its sewered users, Yuba City provides surface water drawn
from the Feather River and treated through its water treatment plant. Some sewered
customers located outside of the city limits receive untreated ground water from the
former Hillcrest Water Company system. According to the City’s Urban Water
Management Plan, an estimated 1,000 of the 9,020 water users receive the more
mineralized ground water. For the purposes of this report, a ratio of 1:9 ground to surface
water was used in estimating the flow-weighted average concentrations for the water
supply.



Yuba City – Pretreatment Performance Evaluation
Page 4 of 37

Section 1 – Introduction and Background

• Receiving Water Hardness - The USGS maintains a station on the Feather River at
Nicolaus, approximately 13 miles downstream from the Yuba City outfall. This station
and six others in Sacramento River basin were extensively sampled under a full range of
conditions for conventional, toxic, and pesticide-related pollutants, as part of the 1995-
1998 National Water Quality Assessment Program. The calculated 99th% minimum
hardness and the minimum sample result for the Feather River station was 22.6 mg/l and
22 mg/l as CaCO3. The lowest minimum sample result recorded for all seven stations
both upstream and downstream of the Feather River station was 16 mg/l. For the
purposes of this report, a hardness of 22.6 mg/l is used in the calculations of the permit
limits for metals to be in effect in 2007. By then, Yuba City will have a better data set of
hardness values for the Feather River near the outfall, as required by the NPDES permit.

1.2 Sewer Service Area

The Yuba City sewer service area comprises the incorporated area of the city that receives
city supplied surface water as well as the unincorporated county lands southwest of the city
limits that receive ground water. The WWTP also serves as a regional disposal point for
septage collected from septic tanks in unsewered areas within both the city limits and in the
outlying county land. According to the City’s Urban Water Management Plant, the service
area has a population in 2004 estimated to be 60,000, and 950 commercial and four industrial
users, who together contribute 35-40% of the sewered wastewater. The inventory of
industrial users includes at least seven considered to be significant industrial users who
together discharged an average of 930,000 gallons per day into the sewers in 2003 (14% of
total flows).

1.3 Discharge Requirements

Yuba City is authorized by the June 6, 2003 RWQCB Waste Discharge Requirements, Order
R5-2003-0085, (“WDRs”), and a concurrent Cease and Desist Order, Order No. R5-2003-
0086, (“CDO”), to discharge treated sewage from the Yuba City WWTP either to the Feather
River or to percolation ponds sited along the river or from the percolation ponds to the
Feather River. The WDRs also function as National Pollutant Discharge Elimination System
(“NPDES”) permit CA0079260. The WDRs contain narrative prohibitions, effluent limits
that implement the California Toxics Rule, receiving water limitations, monitoring
requirements, pretreatment provisions, and sludge disposal requirements. In essence, the
WDRs and CDO together require Yuba City to comply with effluent limits for conventional
pollutants, disinfection, and pH upon issuance of the permit and for pesticides, metals,
surfactants, toxic organics, ammonia, and nitrates by November 2007.

The effluent limitations for a discharge to the Feather River are for conventional pollutants,
total coliform, ammonia based on temperature and pH, nitrites and nitrates, surfactants,
residual chlorine, pH, acute biotoxicity, and various pesticides, metals, and toxic organics.
The effluent limits that take effect on November 1, 2007 are for additional metals based on



Yuba City – Pretreatment Performance Evaluation
Page 5 of 37

Section 1 – Introduction and Background

the hardness in the river, and for additional toxic organics. The CDO required the completion